


AC PLUG
i CE

—
# NE

FACY PAC3

EMI FLIER
PACZ PACA

$§ﬁ

4 UNSWITCHED CUTLET

SWITCHED: QURLET

EETEL S

&

POWER TRANSFORMER

CZ702

CB702

P
e
4

HEC1E2003

C162PHONIEDARD

' $O0Z 3 LHORACDD
SONGHLITTE OVN
DEelrddloas noN (VOE va

MY ~ T T OYN VN

MC

MDIG. NDIC
LINEIN MODULE

NAD C182 PRE—-AMPLFER
] MAN BOARD NEC1E200741130

CB3*

CBt

Cie2 MAIN BOARD PCB Ver. 30

RRRE

NEC1820D08

necreonos”+ (L (48
L

NAD {162 KEYBDRARD
C18Z POWER SW BOARD

NBC162004

MC
DC741130

22 08301 1

NAD 152 UNEBN—MODULE NAD $162 PRE~-MODULE

CZ801

CZ803 CZ80d

&g

FAx 2
AVEAZ

B & & @&

e ¢ e P

£162 FOT BOARD




R344
K3 MF

PHONG MC Lao)

RCATA A
Ran1 RA02
ks oCIeT [

P MF'T"“DP

0

RARAC

=l

SWA

+ Y

C162-MM MODULE

RCARA
FREQUTY

pald 1 G312
L Twup quT
?HDN((:J M

470 R

RE13|
LUK F

R3320
1K

R
220 KF

R
35
2K ] (120,

BD 1% MF
R127
430 1% MF

=

[F RCAGE
PREDUT 4

RCASC RCASD
PREOUT 2 PREGUT 2

R42T
A86 1% MF

VULUME CC‘NTROL

53 ﬂ ;075
4u7 4u?

MF

F

R420
422 1% MF 1|

I
c43z2 Rida | [Raa7
220 2K74 | |1

| |15 mere

Ras)
15 mp 2¢PANF

MDIC

10PN

€162 - MODULE

[gowaone-]

Cad4d
0220 PE

TR

C182-LINEOUT MODULE

M40

C162-KEYBOARD .

RSGT} |RSOS
0K | 10K

R45D.

sog [T A |

K 1% MF

a3 eV Q701 m
25C1775AE 2$BEaTA 1 TRATS1Z
g | ez s, 4700 R703 W] R701 R723 H
— 15k, 5w| 10K
ooy ] 100v 4 150K i
TZro1 €GB WH{AH)
g = SPIN 5PN BW(CE)
ooV T o] proz RFD4ME | S I .
N
SR 250887 H]
R713-R716=>1% MFD70. GR_9 2
126V N.MH CTOL LT — a1 CZ703 CB703
e I EPIN SPIN if‘@:;
D705 RI1IMET) R706 —
ko sw] 10€ L
R724 4
150 1
5
? R710
BTI A2 ME | Gk A TRANSFORMER: /i
G CE VERSION:T3-672658
250567A = psv AH VERSION:TI-672668
v Q105
208 = A\ wricary
“Rr1g +
o g1s g R - —Lcran CTd1  ACHAR
O ey psak =0 G S switcacs
Q1] FTE —1= Gtz POWER 3
\IFL _ZSAHTEAE [PRLEE:) SWEOARD P19
% =L 1= = P13
o Tl 3 -
18V P ral I~ b o Bt
[o ¥ 1 ¥ v A B g -
mn 258049 | moss A Ll O75te ol h e
= TGy ™ ®
I I l l - Anmnuv
Jfce oes ECE I [ =]= _‘
o744 e L_cras Shorso
O 0 oF (TG0 1o OuF -
A sw?m
s BT s eper b £ RDICE)
pitid Lu79:8 L
p12 M\ mijee)
23 Maoa 123 vy
¥C
| CHEHLINEOUT MODULE e ntan A
u "
MD1_C . | oV UNSWITRHED | o0
o V& e
—Nr‘vhehwoﬁ AZ POWER CORD 4
T ! BR(AH) @
| BL CE PAC2 pp 1AmH
m Pt Bt
os vmmm EMI FILTER
3; g BWICE} BOARD(CE]
5% g

N3 l RESISTORS ARE CARBON EILM 144 575 UNLERS SPEGIFIED.

K
2. ALL CAPACITORS, UNLESS OTHERWISE SPECIFIED, ARE 100V, 20%
3, COMPONENTS |
4, COMPONENTS WATH ™
% COMPONENTS WITH "/}, ~ ARE SAFETY CRITICAL PARTS.

1
BPIN PHONEJACK

v IC1EZ-PHDNEBDARD
——=nz
‘II +12V 0UT

FP - FLAME PROOF 5% FS-FUSIBLE 5%
F - METAL FILM 2%, CE-CERAMIC CASE

MEANS "HOT INSERT",

" ARE ADJUSTABLE PARTS.

Q404
28DGETA,

07
XheHRang
Rl

1
—— 1
s S

C162-MM WOBULE

Someoname—

R413|
Z2K MF|

D502
414,

_1_Dso1 RCATE
2 1N4148 NADLINK GUT

R507
00 L

D503 ¥y
Ahed 148 WADE INK (W

i

2 LD503.
2 VIDED,
GREEN

LD5G4en 7 LDISHG
:" AUL i P TUNER

GREEN GREEN

A LDSi6
7 TAPEZ

(Xl

Qatd
VIER 2BABTIAF







EXPLODED VIEW PARTS LIST

REF.NO| PART NO. |DESCRIPTION QTY.| |[IREF.NG PART NO. |DESCRIPTION QTyY.
C001 |-66-026002-1 [Chassis 1 F020 | 75-003001-0 |Sleeve(7P) 1
C002 | 66-025003-0 ([Base Cover 1 F021 | 01-16020-00 JAssembled Tack Switch PCB 1
C003 | 75-010004-1 |[Foot 4 F022 | 17-02001-00 |Headphone Jack 1
C004 | 78-001002-0 |Foot Pad 4 F023 |16-16205-00|Assembled Power Switch PCB 1
C005 | 09-01103-08 |Volume POT 1 F024 | 66-009007-0 |[End Cap R 1
C006 | 09-01203-00 |Balance POT 1 i
C007 | 09-01103-04 | Treble and Bass POTs 2 R001 | 67-025001-0 [Rear Panel C Version 1
C008 | 11-02202-00 |Push Switch 1 67-025002-0 [Rear Pane! AH Version 1
C008 | 66-001010-0 [Transformer Bracket 1 R002 | 15-02251-21 |AC Cord C Version 1
C010 | 67-003006-0 |Transformer Shielding Box 1 - | 15-10121-10 |AC Cord AH Version 1
C011 | 66-003004-0 [Metal Disc 1 R003 | 84-001002-0 |Strain Relief Bushing 1
C012 | 94-003002-0 |Transformer Label 1 R004 | 17-07002-10 |AC Outlets 2
C013 | 69-002006-0 |Bas Bar (2) 1 R005 | 85-005001-0 |PCB Support 2
C014 | 18-16040-20 [Mains Transformer C Version 1 R006 | 71-003002-0 |Grd. Post Cap 1

18-16040-10 |Mains Transformer AH Version | 1 R007 | 71-003001-0 |Grd. Post Bolt 1
C015 | 69-002007-0 |Bas Bar (3) 1 R008 | 01-16070-00 |EMI Filter PCB 1
C016 | 66-002007-0 |PCB Support 2 R00S | 73-003001-0 [Rotate Knob 1
C017 | 01-16204-10 jAssemblied Module 301401303403 4
C018 | 01-16010-01 |Assembled Main Board 1 8001 | 61-023106-0 [Self Taping Screw, STB3x6 56
C019 | 01-16204-20 |Assemblied Module M302, M402 | 2 S002 | 61-062108-0 |Self Taping Screw, STF2x8-0 6
FO01 | 67-025004-0 |Fascia 1 S003 | 61-082204-6 |Self Taping Screw, BTB2.6x6 2
FO02 | 77-001002-1 |Input Button Lozenge S004 | 61-022206-6 |Self Taping Screw, STPW2.6x4 | 7
F003 | 77-001001-1 | Tone Control Lozenge 1 S005 | 61-023208-0 |Self Taping Screw, BTB3x8 19
F004 | 73-014002-1 |Volume Knob 1 S006 | 61-023108-0 |Self Taping Screw, STB3x8 4
FO05 | 73-014001-1 |Tone Knob 3 S007 | 61-084108-0 |Self Taping Screw, STPW4x8 8
F006 | 77-002002-1 [Tone Button 1 S008 | 61-024520-0 |Machine Screw, MB4x8 2
FO07 | 77-001006-1 |Power Button 1 S009 | 64-108045-0 |Bolt, M8x45 1
FO08 | 77-001007-1 |Power Button Bezel 1 S010 | 62-010402-0 {Nut, M4 3
FO09 | 75-003003-0 |Fixing Bracket 2 S011 | 62-010802-0 |Nut, M8 2
F010 | 76-001001-0 {IRS Lens 1 S012 | 63-020820-0 |Spring Washer, M8 2
F011 | 74-001002-1 {Input Button (3P) 2
F012 | 74-003001-1 |Input Button (1P) 1 MO001 | 01-16204-01 |[Assembled Module PCB NSP 4
F013 | 76-003001-0 |Led Lens 8 MO002 | 70-002004-0 [Module Case 6
FO14 | 75-003002-0 [Sleeve (1P) 1 MO003 | 78-005004-0 [Insulated Cushion 6
FO15 | 66-025001-0 |Subfascia 1 MO004 | 75-003004-0 |Module Lid 6
FO16 | 66-010010-0 |Support 6 2 MO005 | 66-002009-0 |Trans.Clamp (Module) 6
FO17 | 77-025001-0 |Knob Button Bezel 1
F018 | 66-003005-0 |Bracket (PH.) 1 TO01 | 67-025003-0 |T-Cover 1
F019 1

IR Bracket

66-003003-0

X




